
 

Biological and Water Quality Study of the Black River 
Basin, 2012 

Ashland, Cuyahoga, Huron, Lorain, and Medina Counties, Ohio 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

Division of Surface Water 
Ecological Assessment Section 
October 2016 
 

Black River at Elyria at Cascade Park (RM 14.95) 



DSW/EAS 2016-08-05 Black River Basin 2012           October 26, 2016 
 

Biological and Water Quality Study 
of the 

Black River Basin, 2012. 
 

Ashland, Cuyahoga, Huron, Lorain, and Medina Counties, Ohio 

 
Ohio EPA Technical Report DSW/EAS 2016-08-05 

October 26, 2016 
 
 
 
 

Prepared by 
State of Ohio Environmental Protection Agency 

 
Division of Surface Water 

Lazarus Government Center 
[...]
the watershed.  The Ohio EPA Phosphorus Reduction Strategy for Lake Erie ranks this watershed as a 
"Priority 1" area. The Black River is estimated to contribute 107 metric tons of phosphorus each year into 
Lake Erie (Ohio EPA 1993). 
 
Construction activities such as individual houses, residential developments, commercial properties and 
industrial sites occur sporadically throughout the Black River watershed.  Typically, the northern East Branch 
subwatersheds have seen more construction activities and that is expected to increase with the completion 
of the new Lorain County Rural Wastewater District sewage collection system in Carlisle and Eaton 
townships.  Within the past decade, much of this area, located primarily in the Black River, French Creek and 
Heider Ditch-Frontal Lake Erie 12-digit HUCs, has been and continues to be converted to extensive 
residential, commercial and industrial uses. The increased impervious surfaces coupled with the already 
poorly drained hydric soils cause serious flooding problems for the communities in these areas. 
 
As evidenced by the flow hydrograph (Figure 3) from the USGS gauging station in Elyria, the Black River may 
be in a period of instability. While precipitation rates in the region have remained relatively constant, the 
river flow has been increasing. This instability is likely caused by increased discharge flow from municipal 
treatment plant and changes in land uses.  The flashy flow leads to increased flooding and the force of 
additional flow within dredged and channelized streams leads to more stream bank erosion. 

 

 
Figure 3. Annual average flow in the Black River, (Source: USGS flow gage for Black River at Ford 

 Road). 

 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

20 
 

 
 
Figure 4. Land use in the Black River watershed, (Source: National Land Cover Database 2011 [Homer et al., 

 2015]). 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

21 
 

  
Conversion of fields and open space to developed land creates more impervious surface, which contributes 
more water volume to the river in a shorter period of time.  The low permeability of the soils means that 
the streams and rivers within the watershed are heavily affected by overland and effluent-driven flow. This 
creates “flashy” flow situations where periods of low or moderate flow can rapidly morph into high flow 
during heavy rain or snowmelt events. Additional volume and velocity contributions from increased 
urbanization can lead to severe flooding problems during even moderate rain events. Flow instability 
throws off the natural stream mechanics and can create down cutting and bank destabilization problems at 
the source, and excessive sedimentation/deposition further downstream. 
 
Uncontrolled storm water runoff from disturbed land can carry tons of soil into local streams, which can 
devastate an aquatic community. If the excavated area is to exceed 5 acres, then an NPDES permit must be 
filed with Ohio EPA and a storm water plan developed. Each of the local Soil and Water Conservation 
Districts are to work with the Ohio EPA and developers to minimize soil loss from these properties. 
 
A high percentage of the septic systems in this watershed are well beyond 20 years in age (the expected life 
of a system). Additionally, high percentages of clay content in the local soils further contribute to high 
failure rates of septic systems. Inadequately treated sewage impacts the water quality of roadside ditches, 
wetlands, streams and lakes. This can cause health hazards in drinking and recreational waters, decreased 
oxygen levels, excessive aquatic plant growth and offensive odors.  
 
For more than 150 years, industries have discharged industrial wastes to the mainstem.  By 1989, 
degradation of the water resource had become so severe that the International Joint Commission 
designated the lower six miles of the Black River and its harbor as one of four Areas of Concern (AOC) on 
Ohio's Lake Erie shoreline.  This designation, which categorized the lower Black River as one of the most 
degraded resources in the Great Lakes, necessitated the formation of a Remedial Action Plan (RAP) to 
resolve the severe degradation.  During the formation of the local AOC Coordinating Committee, it was 
decided to enlarge the AOC to encompass the entire Black River watershed into the AOC due to additional 
watershed concerns and their input and effect on the lower mainstem.  Of 14 possible AOC Beneficial Use 
Impairments (BUIs), the Black River Coordinating Committee identified nine: 

 
Fish tumors and other deformities Degradation of benthos Beach closings (recreational use) 
Restrictions on fish consumption Restrictions on dredging activities Degradation of aesthetics 
Degradation of fish populations Eutrophication or undesirable algae Loss of fish and wildlife habitat 

 
Since its inception, the Black River AOC Committee has seen many improvements that have allowed a 
redesignation of the Fish Tumors and Other Deformities BUI from impaired to in recovery phase, the 
removal of the Degradation of Benthos BUI impairment in the East Branch subbasin and the lifting of the 
dermal contact advisory, due to chemical contamination, in the mainstem, and the removal of the East and 
West branches from the AOC delineation, as degraded conditions in these sub-basins had dramatically 
improved.  Two important remediation plans have recently been developed by the Black River AOC 
Committee and other local stakeholders - the Lower Black River Ecological Restoration Master Plan and the 
state-endorsed Black River Watershed Action Plan.  Since the Master Plan was developed in 2009, the city of 
Lorain has completed several projects designed to improve aquatic and streambank habitat conditions and 
has contracted to complete several more.  As these projects mature and the new projects are completed, 
considerable improvements in biocriteria scores in the mainstem are expected.  The endorsed Watershed 
Action Plan has been designed to focus on developing locally-driven remedial strategies to restore aquatic 
and terrestrial habitats, improve stream function, and, ultimately, enhance the quality of the Black River 
watershed resource. 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

22 
 

RESULTS AND DISCUSSION 
 
NPDES PERMITTED FACILITIES 

A total of fifty-four National Pollutant Discharge Elimination System (NPDES) permitted facilities discharge 
sanitary wastewater, industrial process water, and/or industrial storm water into the Black River watershed 
within Lorain, Medina, and Ashland counties (Table 11).  There are five wastewater treatment facilities 
which discharge over one million gallons per day (MGD) and two steel mills which discharge over one MGD 
of cooling and process wastewater; these seven facilities are the major dischargers within the basin.  There 
are two other wastewater treatment facilities which discharge over 0.250 MGD: Wellington WWTP (0.750 
MGD) and the Lagrange WPCP (0.363 MGD).   Each facility is required to monitor their discharges according 
to sampling and monitoring conditions specified in their NPDES permit and report results to the Ohio EPA in 
a Discharge Monitoring Report (DMR).  The larger facilities are discussed in greater detail below.   
 
Elyria WWTP (3PD00034) 
The Elyria wastewater plant is an advanced treatment facility with an average daily design flow of 13.0 
MGD.  Wet stream processes are screening, grit and scum removal, ferric chloride addition for phosphorus 
removal, primary settling, biological treatment with trickling filters and activated sludge aeration, secondary 
clarification, disinfection by chlorination, dechlorination and post-aeration. Solid stream processes include 
anaerobic digestion, dewatering by belt filter press, and sludge disposal at the PPG Lime Lakes Reclamation 
Facility. Elyria implements an Ohio EPA-approved industrial pretreatment program.  There are four 
categorical industrial users and five significant non-categorical industrial users discharging to the 
wastewater plant.   
 
Elyria’s collection system is approximately 94 percent separate sanitary sewers and 6 percent combined 
sewers. Twenty-seven combined sewer overflows (CSOs) are authorized in the City’s NPDES permit. A 1.6 
million gallon wet weather storage tank is available at the Elyria plant to store flows greater than 30 MGD 
for subsequent treatment. The operating practice at the plant includes automatic diversion of any flow 
greater than 30 MGD to the wet weather storage tank, with bypass to the stream through station 003 
occurring if the tank becomes full. 
 
Under the terms of its previous NPDES permit, the City submitted an operational plan that documented 
implementation of the nine minimum CSO control measures, which was approved in May 1997, and 
submitted a long-term control plan for its CSOs on June 29, 1998. The City also completed certain 
recommendations of the plan under the terms of its previous NPDES permit including: 
 

- Completed a dry weather outfall survey of entire Black River within Elyria city limits. Investigated 
and, where possible, eliminated all sources of pollution; 

- Installed sumped catch basins in combined sewer areas tributary to East Avenue and 4th Street 
siphon to keep grit out of the collection system; 

- Raised weir 18 inches at West River and Bond Street Overflow regulator CSO 130A, and raised weir 
5 inches at the Barres Lane and West Avenue flow regulator number 143; and 

- Maximized the Mussey Avenue sewer by diverting CSO 104 from existing 15-inch sewer to a 27-inch 
sewer. 

 
The City’s current NPDES permit includes a compliance schedule to address both CSOs and SSOs in a 
comprehensive, system-wide study.  



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

23 
 

Table 4. Effluent statistics for the Elyria WWTP. 

Parameter 50th Percentile 
95th 

Percentile 
Permit Limit 

-Monthly Avg.- 
Permit Limit 
-Maximum- 

Outfall 001 to Black River (RM 10.6) 

TDS (mg/l) 1990  2797.5 2860 Monitor 
Total Suspended Solids 
(mg/l) 

5.0 17.0 20 30 
Ammonia, Summer (mg/l) 0 0.8 1.5 (May-Sept) 

3.0 (Apr, Oct, 
Nov) 
8.0 (Dec-Mar) 

2.0 (May-Sept) 
5.0 (Apr, Oct, 
Nov) 
12.0 (Dec-Mar) 

Ammonia, Winter (mg/l) 0 2.3 

Nitrate (mg/l) 33.0 61.8 Monitor Monitor 
Phosphorus (mg/l) 0.48 1.29 1.0 1.5 
Flow (MGD) 6.95 17.9 Monitor Monitor 

 
A compliance evaluation for the time period 2008 to 2012 indicated the following permit violations at the 
Elyria WWTP: 
 

Outfall Parameter Months with 
Violations 

Total Limit 
Violations 

Qty. 
Violations 

Conc. 
Violations 

001 Chlorine  6 8 0 8 

001 Fecal Coliform         3 3 0 3 

001 Mercury, Total (Low Level) 1 1 0 1 

001 Ammonia  3 7 0 7 

001 Selenium 1 1 0 1 

001 Total Suspended Solids 1 1 1 0 

001 pH, Minimum            1 1 0 1 

 
French Creek WWTP (3PD00043) 
The French Creek WWTP was constructed in 1975 as a tertiary treatment plant and the last major 
modification was in 2003. The facility has a design flow of 11.25 MGD. The French Creek WWTP receives 
sewage from North Ridgeville, Avon, and the village of Sheffield. Treatment processes at the plant include 
automatic screens, flow equalization, grit removal, conventional activated sludge, biological phosphorus 
removal, addition of ferric chloride, secondary clarification, tertiary treatment using rapid sand filters, 
ultraviolet disinfection, and post-aeration. Sludge is stabilized by aerobic digestion and dried on sludge 
drying beds. The sludge is then land applied at agronomic rates under an approved sludge management 
plan. 
 
The French Creek WWTP collection system is 100% separate sanitary sewer. The current average inflow and 
infiltration (I&I) rate is estimated to be 400,000 gallons per day. There are satellite communities that 
discharge to the French Creek WWTP. To minimize I&I, a satellite sewer discharge control program (SSDCP) 
was developed. The French Creek WWTP pretreatment program was approved by the Ohio EPA on June 19, 
1996. The City has three metal finishers as well as other general industrial users. 
 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

24 
 

Table 5. Effluent statistics for the French Creek WWTP. 

Discharger/ Parameter 
50th 

Percentile 
95th 

Percentile 

Permit Limit 
-Monthly 

Avg.- 

Permit Limit 
-Maximum- 

Outfall 001 to French Creek (RM 2.6) 

Total Suspended Solids 
(mg/l) 

1.8 8.0 8.0 12.0 

Ammonia, Summer (mg/l) 0 1.01 1.0 1.5 

Ammonia, Winter (mg/l) 0 1.03 2.7 4.0 

Nitrate (mg/l) 33.0 61.8 Monitor Monitor 

Phosphorus (mg/l) 0.33 0.67 0.67 1.0 

Flow (MGD) 4.52 8.34 Monitor Monitor 

 
A compliance evaluation for the time period 2008 to 2012 indicated the following permit violations at the 
French Creek WWTP: 
 

Outfall Parameter Months with 
Violations 

Total Limit 
Violations 

Qty. 
Violations 

Conc. 
Violations 

001 Dissolved Oxygen       2 2 0 2 

001 Mercury  7 9 2 7 

001 Ammonia (NH3) 1 1 0 1 

001 Total Suspended Solids 2 3 1 2 

001 pH, Minimum            1 1 0 1 

 
Grafton WWTP (3PB00024) 
The Grafton WWTP was constructed in 1930 with the most current upgrade completed in 2001. The design 
flow is 1.5 MGD. The wet stream processes consist of bar screen, influent pumping, sequencing batch 
reactor, filtration, and ultraviolet disinfection. Solid stream processes are aerobic digestion, and dewatering 
using belt filter press. Ultimate sludge disposal is by municipal solid waste land filling.  
 
The Grafton WWTP is served by a 100% separate sanitary sewer system that has unintentional bypasses or 
overflows. The village of Grafton is following the recommendations of the 2000 Modified Consent Order to 
minimize sources of infiltration and inflow (I&I). The current average I&I is 80 gallons per day (gpd). There 
are five industrial users (three categorical and two non-categorical) that discharge to this treatment works. 
The village of Grafton is not required to implement an approved pretreatment program. 
 
Table 6. Effluent statistics for the Grafton WWTP. 

Discharger/ Parameter 50th Percentile 95th Percentile 
Permit Limit 

-Monthly Avg.- 
Permit Limit 
-Maximum- 

Outfall 001 to East Branch Black River (RM 11.2) 

Total Suspended Solids (mg/l) 1.2 11.8 12.0 18 

Ammonia, Summer (mg/l) 0.017 1.32 1.0 1.5 

Ammonia, Winter (mg/l) 0.0398 1.68 3.0 4.5 

Nitrate (mg/l) 6.2 16.3 Monitor Monitor 

Phosphorus (mg/l) 0.12 3.93 1.0 1.5 

Flow (MGD) 0.934 1.83 Monitor Monitor 

 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

25 
 

A compliance evaluation for the time period 2008 to 2012 indicated the following permit violations at the 
Grafton WWTP: 
 

Outfall Parameter Months with 
Violations 

Total Limit 
Violations 

Qty. 
Violations 

Conc. 
Violations 

001 Dissolved Oxygen       1 1 0 1 

001 Mercury 2 3 1 2 

001 Phosphorus  1 1 1 0 

001 Total Suspended Solids 2 5 4 1 

 
Lorain Black River WWTP (3PE00005) 
The Black River WWTP has an average daily design flow of 15.0 MGD. The current wet stream processes 
include comminution, grit removal, pre-aeration, scum removal, primary sedimentation, phosphorus 
removal by ferrous chloride addition, conventional activated sludge, secondary clarification, post-aeration, 
chlorination and dechlorination. Solid stream processes are gravity thickening, dewatering by filter press, 
anaerobic digestion, and digester gas utilization. The digested sludge is disposed of at a mixed solid waste 
landfill or by land application at agronomic rates. 
 
The Black River plant is served by separate sanitary and storm sewers.  
 
The City implements an Ohio EPA-approved industrial pretreatment program at the Black River plant. Based 
on information in the 2011 annual program report, three categorical industrial users and eight significant 
non-categorical industrial users discharge to the treatment plant. 
 
Table 7. Effluent statistics for the Lorain Black River WWTP.   

Discharger/ Parameter 
50th 

Percentile 
95th 

Percentile 

Permit Limit 
-Monthly 

Avg.- 

Permit Limit 
-Maximum- 

Outfall 001 to Black River (RM 0.08) 

Total Suspended Solids 
(mg/l) 

7.8 19.0 20.0 30.0 

Ammonia, Summer (mg/l) 7.2 16.6 12.0 Monitor 

Ammonia, Winter (mg/l) 8.61 16.2 Monitor Monitor 

Nitrate (mg/l) 2.6 6.31 Monitor Monitor 

Phosphorus (mg/l) 0.52 1.03 1.0 1.5 

Flow (MGD) 11.8 25.0 Monitor Monitor 

 
A compliance evaluation for the time period 2008 to 2012 indicated the following permit violations at the 
Lorain Black River WWTP: 
 

Outfall Parameter Months with 
Violations 

Total Limit 
Violations 

Qty. 
Violations 

Conc. 
Violations 

001 Dissolved Oxygen       23 116 0 116 

001 Mercury 16 29 14 15 

001 Total Suspended Solids 2 2 2 0 

001 pH, Minimum            2 6 0 6 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

26 
 

Oberlin Water Environment Protection Facility (3PD00025) 
The Oberlin WEPF operates under an average daily design flow of 1.5 MGD. The current plant was upgraded 
to advanced treatment in 1989 with the last major modification to the plant being completed and on-line in 
2000. The current wet stream treatment processes consist of bar screens, grit removal, comminution, flow 
equalization, primary sedimentation, activated sludge (contact stabilization) alum addition to secondary 
treatment, secondary clarification, biological nitrification (separate stage nitrification towers), sand 
filtration and ultraviolet disinfection. 
 
Under high flow situations due to (I&I) within the collection system, a portion of the influent to the 
wastewater treatment plant may be diverted to the equalization basins. From the equalization basins, the 
excess water is returned to the head of the plant when influent flows subside. If the basins become full, 
wastewater is diverted from primary and secondary treatment and blended into the flow from secondary 
treatment prior to ultraviolet disinfection. In accordance with monthly operating report data submitted by 
the City, the annual number of internal plant bypasses occurred as follows. 
 

Year Number of Occurrences 
2010 31 
2011 1 
2012 2 

  
The solid stream treatment processes incorporated at the Oberlin WEPF consist of aerobic digestion of 
sludge from secondary clarification processes, anaerobic digestion of sludge from primary clarification 
process, gravity thickening, sludge storage lagoons and land application at agronomic rates. The sludge is 
land applied in accordance with an approved sludge management plan. 
 
The Oberlin WEPF collection system is reported to be 100% separate sanitary sewers. The current NPDES 
permit required the city of Oberlin to study and reduce I&I to its collection system, which previously 
contributed to overflows or bypasses within the collection system. 
 
There are seven industrial users identified that discharge to the Oberlin WEPF collection system. Two of 
these are categorical industrial users and five are non-categorical, significant industrial users. Oberlin does 
not operate under or is required to have an approved Ohio EPA pretreatment program in place. 
 
Table 8. Effluent statistics for the Oberlin Water Environment Protection Facility.    

Discharger/ Parameter 50th Percentile 
95th 

Percentile 

Permit Limit 
-Monthly 

Avg.- 

Permit Limit 
-Maximum- 

Outfall 001 to Plum Creek (RM 2.9) 

Total Suspended Solids 
(mg/l) 

1.0 5.24 12.0 18.0 

Ammonia, Summer (mg/l) 0 1.91 2.0 3.0 

Ammonia, Winter (mg/l) 0.409 3.93 4.0 6.0 

Nitrate (mg/l) 15.1 28.7 Monitor Monitor 

Phosphorus (mg/l) 0.48 0.886 1.0 1.5 

Flow (MGD) 0.986 2.86 Monitor Monitor 

  



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

27 
 

A compliance evaluation for the time period 2008 to 2012 indicated the following permit violations at the 
Oberlin Water Environment Protection Facility: 
 

Outfall Parameter Months with 
Violations 

Total Limit 
Violations 

Qty. 
Violations 

Conc. 
Violations 

001 Mercury 4 6 2 4 

001 Ammonia 8 15 14 1 

001 Phosphorus 3 4 3 1 

001 Total Suspended Solids 6 7 7 0 

001 pH, Minimum            1 1 0 1 

 
Republic Steel – Lorain Plant (3ID00028) 
Republic Steel-Lorain is an integrated steel mill in operation in Lorain, Ohio. This facility consists of two blast 
furnaces for iron production, an electric arc furnace, a pig caster, two basic oxygen process vessels for steel 
production, a vacuum degasser, two continuous casters, a primary rolling mill, a 9”/10” bar mill and 
associated ancillary conditioning operations. Steel is cast into blooms and formed into ingots at the facility. 
 
The process operations performed at this facility are classified by the Standard Industrial Classification (SIC) 
codes 3312, "Steel Works, Blast Furnace, Rolling" and 3317, "Steel Pipe and Tube." Discharges resulting 
from process operations are therefore subject to Federal Effluent Guideline (FEG) Limitations, contained in 
Chapter 40 of the CFR, Part 420, "Iron and Steel Manufacturing" Industrial Category.  
 
The facility NPDES permit contains the following discharge outfalls: 
 
002 Design flow 16.2 MGD. Non-contact cooling water (NCCW), continuous casting spray water 

emergency overflow, continuous casting make-up filter backwash, softener regenerant, raw water 
sludge dewatering, ground water, storm water, steam condensate, off-site discharges from the city 
of Lorain, discharge from the steelmaking wastewater treatment system (Outfall 612), non-contact 
cooling tower blowdown, boiler blowdown and boiler water treatment residuals prior to mixing 
with the Black River (Lat: 41 N 27' 15"; Long: 82 W 08' 20") 

003 Design flow 44.78 MGD. Final effluent of discharges from internal monitoring station 603, NCCW, 
boiler blowdown, storm water, ground water, and steam condensate at the Ore Dock prior to 
mixing with the Black River (Lat: 41 N 27' 05"; Long: 82 W 09' 00") 

004 Design flow 40.8 MGD. Final effluent of discharges from internal station 602, NCCW, boiler 
blowdown, boiler water treatment residuals, storm water, ground water, steam condensate at the 
Ore Dock prior to mixing with the Black River (Lat: 41 N 27' 06"; Long: 82 W 08' 55") 

005  Design flow 8.68 MGD. Final effluent from Bar Mills prior to discharging to the Clinton Avenue storm 
sewer concrete catch basin, which may include discharges from internal outfall 605, NCCW, storm 
water, ground water, service water, and steam condensate (Lat: 41 N 27' 15"; Long: 82 W 07' 53") 

007 Final effluent from the backwash strainers for Intake House No. 2. 
008 Final effluent from the backwash strainers for Intake House No. 3. 
009 Outfall from surface drainage to city of Lorain 21st Street storm sewer. (Lat: 41 N 27' 31"; Long: 82 

W 07' 11") 
010 Overflow of open drainage conveyance at concrete wall prior to commingling with discharges from 

outfall 005 in the Clinton Avenue storm sewer concrete catch basin. Discharges may include storm 
water runoff from outfalls 014 and 015, other storm water from the Lorain plant, discharges from 
internal monitoring station 604 (via outfall 014), ground water, service water, steam condensate 



 DSW/EAS 2016-08-05 Black River Basin 2012 October 26, 2016 

28 
 

and off-site discharges from the city of Lorain sewerage system (Lat: 41 N 27' 15"; Long: 82 W 07' 
50") 

602 Blowdown from the blast furnace treatment system prior to mixing with other process and cooling 
water and after all diversions for slag cooling. Discharged to 004. 

603 Treatment system for No.1 and 2 continuous casters, the steel plant, and vacuum degasser prior to 
mixing with cooling waters and prior to discharge to Reservoir No. 2. Discharged to 003. 

604 Blowdown from the Primary Mill WWTP prior to discharge to outfall 014. 
605 Blowdown from the Bar Mills WWTP prior to discharge to outfall 005. 
612 Treatment system for No.1 and 2 continuous casters, the Steel Plant, and vacuum degasser prior to 